
1 
 

 

 
 

 

 

 

 IN THE MATTER OF Applications by the Christchurch 
City Council to the  Canterbury 
Regional Council, CRC150046, 
CRC150047, CRC150048, 
CRC150049, CRC150050 and 
CRC152814 for a water permit to 
take groundwater for dewatering, a 
coastal permit to disturb the 
seabed and foreshore and place 
structures in the coastal marine 
area, a coastal permit to occupy 
seabed and to discharge treated 
wastewater into the coastal marine 
area, a discharge permit to 
discharge contaminants to air, a 
land use consent to use land to 
store effluent, and a discharge 
permit to discharge stormwater to 
water, together with an application 
to the Christchurch City Council 
(as consent authority) for land use 
[...]
needed for specific proposals like what is before us.   

155. There is no dispute however that the TPS has the potential for the discharge of 

odour. The applicant's air quality witness, Mr Matthew Noonan, based his 

assessment of likely odour generated on the technical specifications for the TPS 

provided to him by the leader of the Beca consultants design team, Mr Gregory 

Offer, who also presented evidence at the hearing.  Potential sources of odour 

within the TPS are to be fully enclosed, kept under negative pressure, and 

ventilated through a 10m x 5m bark biofilter.  

156.  As with the Fire Station Pump Station, Dr Ellis provided calculations underlying his 

assertion that a much larger biofilter or biofilters (12m x12m x1.2m) would be 

needed. In his opinion best practice would be to have one biofilter to treat the low 

volumes of highly odorous airflows and another to deal with bulk building air 

(required to maintain negative pressure). 

157. Mr Offer's statement of evidence filed as part of the applicant's right of reply 

included a revised layout of the TPS with a larger biofilter.  He indicated that this is 

the result of further design work. He explained his calculations, and expressed his 

view that Dr Ellis' calculations did not allow for removal and treatment of hydrogen 

sulphide (H2S) at the upstream pumping stations. 

158. We accept that the revised layout with a larger biofilter is "within scope" of the 

application notified because it is in response to submissions and is unlikely to 

create any greater adverse environmental effect.   We do not consider it is 

necessary to adjudicate on whether Mr Offer or Dr Ellis is right; if the biofilter now 

proposed proves insufficient to meet the standards required by the conditions, 

there is plenty of space for a larger one. 

159. A particular issue at the TPS is the need to remove particulate matter - grit and 

screenings - on a regular basis.  Mr Offer indicated that grit and screenings would 

be stored in sealed bins within the building and collected at intervals of 13 to 18 

days. This would necessitate opening of the roller door for a few minutes, with loss 

of negative pressure and potential for release of odour. 

160. Mr Darin Rainbird told us that this is of particular concern to him.  If the collection 

could be prior to 10am on any day, that would remove his concerns.  Mr Bourke 

indicated that the collection contract could require this to be done before 10am.  

We have included that as a condition. 

161. Mr Noonan's evidence was that while he "would not expect odours from a biofilter 

to be discernible beyond a distance of at most 10 metres during normal operation" 

and he was confident the condition recommended by Ms Dawson would be met 



38 
 

during normal operation, he sought a concession in the condition to recognize 

these maintenance times. 

162. We consider that is reasonable.  As Mr Bourke commented, it is often the case in 

engineering that achieving 100% of some standard all the time can be very 

expensive, and we would add - for sometimes very limited benefit.  People can 

accept occasional disruption for maintenance activities and in this case it would be 

obvious to anyone in the vicinity at a collection time that any unusual odour was 

caused by the collection. 

163. We asked Mr Noonan whether, given that his evidence was that during normal 

operation he would not expect odour to be discernible beyond 10 metres from the 

TPS building, a condition to that effect would be appropriate.  Ms Dawson's 

recommended condition used the standard "offensive or objectionable" test.  Mr 

Noonan was resistant to this, and Ms Dawson also indicated a preference for a test 

that has been well used.   

164. We are not convinced that an "offensive or objectionable" standard is sufficient 

here.  As Mr Noonan's evidence noted, "Odours from well-designed and 

maintained biofilters are slightly musty in character and not offensive."  That means 

that there would be no control over the sort of odour expected from the TPS during 

normal operation.  But Mr Noonan, Ms Dawson, and Mr Myles McCauley, 

(Environment Canterbury Principal Consents Planner who provided a s42 A report 

on odour issues) all noted that this site within a public area used for various kinds 

of recreation is a sensitive receiving environment. 

165. An "offensive or objectionable" test condition is necessary to control gross variance 

from what is predicted, but in addition we consider that in this particular receiving 

environment there should also be a condition controlling any kind of odour.  Odour 

would not have to be offensive to draw attention to the TPS.  The applicant is 

commendably proposing to make the building and landscaping fit into the setting 

and be as inconspicuous as possible, and that would be undermined if noticeable 

odour was produced, even of a "slightly musty" character.   

166. Mr Noonan predicted odour would not be discernible beyond 10 metres from the 

TPS building during normal operation.  We have added some "headroom" and 

imposed a condition applying at 25 metres from the building.  We have applied a 

test of "readily discernible to the general public" to indicate the condition would not 

be breached by odour being detectible by someone with a particularly good sense 

of smell.  This is similar to the way the "offensive or objectionable" test is applied: 

some people might find even a "slightly musty" odour objectionable in this situation 

but that test would be assessed by Ecan officers with training and experience in 

what is generally regarded as objectionable. 

167. Mr Rainbird also raised concern about the potential for odour to be released during  

construction excavation, given that the site was previously the county council tip 

site. Construction would take nine months but we understand the greatest potential 

for odour would be only for a two week period when the ground is initially disturbed.  



39 
 

Mr Bourke indicated that period could be scheduled to be outside the peak summer 

season for the Mini Golf operation. 

168. The other matter discussed by Mr Rainbird at the hearing was the proximity of the 

TPS structure to the Mini Golf Course and the shading and amenity effects it would 

have on that site.  The proposal put forward by the applicant at the hearing was 

that the building would be five metres further back from the Mini Golf Course. 

Again, we accept that this amendment is "within scope" of the proposal notified. 

169. We visited the Mini Golf Course during the hearing and accept that this would 

substantially reduce shading.  The applicant's landscape architect, Mr Robertson, 

described the landscape effect of the now proposed five metre setback in his 

supplementary evidence filed as part of the applicant's reply.  He envisages a five 

metres deep densely vegetated buffer, with only the top one or two metres of the 

TPS building visible from the Mini Golf Course. 

Assessment 

170. We have reviewed the assessments of relevant objectives and policies in the district 

and regional plans provided in the officers' reports.  The objectives and policies are 

directed mostly towards achieving the good environmental outcomes the applicant is 

trying to achieve, so to the extent that those would be met, as discussed above, the 

proposal would support the relevant objectives and policies. 

171. Overall, we are satisfied that with appropriate conditions the proposals for the 

Terminal Pump Station would support the sustainable management of resources 

purpose of the Act. 

 

 

  



40 
 

WASTEWATER TREATMENT PLANT 

The Proposal 

172. The new WWTP has been designed to treat wastewater generated by the 2041 

Akaroa population estimate of up to 3,542 people in summer. The WWTP will 

however be capable of treating effluent from approximately 4,044 people. 

173. The estimated peak design flows are an annual average of 357m³/day with peak 

loads on a summer day of 1,011 m³/day. The applicant has specified the estimated 

influent contaminant concentrations in Table 4-3 of the application. 

174. Wastewater is to be treated via biological nitrogen reduction (BNR) with membrane 

filtration. The particular BNR process chosen will be up to the contractor, one 

option is to use Modified Ludzak-Ettinger (MLE) reactors which is considered a 

conventional process for BNR. If MLE is not used, other processes include: 

a. Sequence batch reactors; 

b. Oxidation ditch; 

c. Mixed bed biofilm reactor; and 

d. Integrated Fixed Film Activated sludge. 

175. The MLE process reduces contaminant concentrations by treating wastewater in 

anoxic conditions followed by an aerobic system, then recycling effluent from the 

aerobic zone to the anoxic zone to reduce nitrogen concentrations by 

denitrification. This recycling is combined with Return Activated Sludge (RAS) from 

the membranes to provide microorganisms to treat wastewater. Carbon (acetic 

acid) and alkalinity (bicarbonate) is added to wastewater as it enters the reactors to 

avoid biological inhibition. 

176. Assuming an MLE process, wastewater treatment would occur as follows: 

a. Screening and grit removal at the TPS; 

b. Flow enters the WWTP via a balance tank which would capture peak 
flows and smooth diurnal patterns; 

c. Normal flows of 14 L/s receive full treatment using BNR. Flows greater 
than 14 L/s would bypass BNR and receive Ultra-Violet (UV) disinfection 
before combining with fully treated wastewater prior to being discharged. 
The 0.5mm-1mm aperture screen at the TPS is sufficient to allow UV 
disinfection without further pre-treatment. Further discussion about the 
sizing of the aperture screen is provided below.  

d. Effluent would be treated using the MLE process circulating wastewater 
from anoxic to aerobic conditions and recycling effluent back to the anoxic 
zone.  

e. Wastewater from the MLE reactors would then be treated using 
membrane filtration to remove suspended solids and pathogens. The 



41 
 

membranes will most likely be low pressure hollow fibre membranes 
located in a separate membrane building. 

f. Waste Activated Sludge (WAS) would be periodically removed from the 
membrane tanks and thickened using a gravity belt thickener and stored 
in an enclosed tank. Sludge from the tank will be removed weekly and 
tankered to the Christchurch WWTP for processing into bio solids. 

g. The sludge reactors and membrane filters have been sized for duty/assist 
operation. The assist reactor would be started up prior to the peak load 
and may be used during the off season to maximise treatment during wet 
weather but would also require servicing during this time. 

h. Blowers and pumps required for operation would be sized for 
duty/standby operation allowing the process to continue if individual items 
fail. 

i. Major odour generating equipment would be enclosed and air would be 
treated in a bark biofilter. Ventilation of the blower, laboratory and control 
room will be discharged directly to the atmosphere. 

j A standby generator would be provided at the treatment plant. Preliminary 
sizing is 160k VA. Fuel for 72 hours would be stored on site. 

177. Stormwater is to be treated via a proprietary sump and discharged to the Old 

Coach Road drainage system which would be upgraded. 

178. During construction of the WWTP, erosion and sediment control measures would 

be installed to reduce sediment loss from the site. These would be designed and 

installed in accordance with Environment Canterbury’s Erosion and Sediment 

Control Guidelines.  

179. The Council has recently obtained resource consent (number RMA92025135) for a 

water reservoir at the 80 Old Coach Road site.  This reservoir has been built and is 

shown on the current application plans, along with landscape plantings required by 

that consent.  Specifically, those plantings and the reservoir are shown on Sheet 

10 of Appendix 3 contained within the landscape and visual assessment included 

in the application.   

180. A revised layout of the WWTP has been put forward as part of the applicant's right 

of reply.  That plan is shown below. The amendments will be discussed in the 

context of concerns raised by submitters, but it can be noted here that we are 

satisfied that they would not create any significant adverse effects and so are 

"within scope" of the proposal publicly notified. 

 

 



42 
 

 

Figure 2 Revised Treatment Plan Layout 



43 
 

Environmental Effects 

181. The WWTP proposal attracted several submissions raising concerns.  The location 

of the plant in relation to those submitter's properties and other development in the 

area is shown on the plan below. 

 

 

 Figure 3: Waste Water Treatment Plant site and locale.  Submitters are denoted by circled 

numbers. 1 = D Kingan, 2 = N Holland and J Whyte, 3 = P McFaull ( Mont. Cooke Ltd). 

 (See if Kent can put the numbers etc back on this plan)  

 

182. Mr David Kingan and Mr and Mrs Graham and Cynthia Ellis raised concerns about 

the traffic hazard that could be caused by vehicles associated with the WWTP. 

There is concern about both the construction and operation periods, a particular 

concern about heavy vehicles, and concern about traffic effects on the safety and 

amenity of pedestrians.   

183. In response to these concerns Mr Bourke acknowledged in his evidence that 

"...there will be disruption during the construction period."   That is the case to 



44 
 

some extent with any major construction project.  Mr Bourke also acknowledged 

that the recent construction of the water reservoir disrupted access to the Kingan 

property and "This needs to be better managed for the WWTP construction..."  The 

mechanism proposed is a construction management plan, subject to certification by 

the City Council as regulator.  We accept that this is a common way of dealing with 

the detail of traffic controls, time of work etc and that we can have reasonable 

confidence that the inevitable disruption of traffic during construction would be 

minimised. 

184. Turning to the traffic effects during normal operation, there was no specialist traffic 

engineering evidence presented in the application or at the hearing, although Mr 

Wilson's s 42A report discussed a conversation he had had with a City Council 

traffic engineer, Mr Mike Calvert, where Mr Calvert advised that given the low traffic 

volumes required to service the plant and the low speed nature of the nearby 

intersections, traffic conflicts are not a great concern.   

185. Dr Ellis (on behalf of submitters Mr and Mrs Graham and Cynthia Ellis) submitted 

that there is the potential for traffic conflicts at the egress of the WWTP, 

compounded by the effect the proposed plantings to screen the area would have 

on visibility.  This issue was put to the applicant's witnesses and reporting officers 

at the hearing and we were assured that the screening foliage would be kept at 

appropriate heights and distances to ensure there is sufficient visibility for vehicles 

to exit the site safely.  Mr Offer's evidence in reply noted that he had been advised 

by another City Council traffic engineer, Mr WengKei Chen, that he was 

comfortable with the proposed planting within the road reserve. 

186. We note that the plant is designed to have allow one-way flow, in one gate and out 

the other, to avoid the need for reversing out onto the road. 

187.  We accept Dr Ellis' point however that the proposed perimeter planting (mostly 

within the road reserve) would tend to force pedestrians to the other side of the 

road.  Our impression from visiting the site is that there is a very wide, level, verge 

on the other side so we do not see that as more than a minor inconvenience for 

pedestrians.  

188. The other major concern raised by submitters was the potential for odour.  This 